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L3900¢mg deemzol (39 b3 x 30 LA x 19 LA) pedemEES
Wall Block ( 39 sm x 30 sm x 19 sm ) Test
©58339000L Bmba3gdgdo
Customer Data
B0dmBol Gomgbmds .2 Laggero Bod«dol bmdgdo 89 390 /300/190
Quantity of samples Size of test samples , mm
398miol 8gwgagdo
Test Results
Boddol # 1 2
Sample
. 17.2.2025 17.2.2025
est Day
Bodmdob bbmgsbgds , mg 28 + 28 +
Sample age , day
gDoam(?@ob boba@deeozmds |, §d 24 7
uration of test , sec

B0dwmdols bmigdo , 89
Sample size , mm A/B 390 / 300 390 / 300

H 190 190
Bodvdols Gmbs , 3
Concrete weight , kg 22.300 22,55
degeyenedomo Gmbs | 3p/8?
Density weight , kg/m? 1000 1010
9603930 @OGHZMMIS , 36
Load of destruction , kN 703.2 700
bod@goay 30935%y , R, Ba3s
Strength on compression , R , Mpa 6.01 5.98

@sbggbs derm3ols Lsdeame boddzoggs R= 6 833>
Conclusion Block average-strength R = 6 MPa
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CUSTOMER : "ogmagan” DATE 1 2/17/2025
CUSTOMER I madmfsdmfios RAPOR NO 1 #3 [ 17.2.2025
ADRESS 1 : m&bazn, ddgdo LemmznblLsadol 3.6 STANDARD -
ADRESS 2 i RESERVE 1 :
BLOCK TYPE i Logamemg Bemmgn RESERVE 2 H
z RESERVE 3 i
T.NO |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
’ mm mm mm g gfcm3 t1 2 day kN N/mm2
1 [300 390 190 22300 1.00 10.1.2025 17.2.2025 28+ 703.20 6.01
2 [300 390 190 22550 1.01 10.1.2025 17.2.2025 28+ 700.05 5.98
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 10
960 8
720 ag 6
480 4
240 2
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